
Form No. 3365-183 Rev A

ProPass-200 Top Dresser
Model No. 44700-Serial No. 310000001 and Up
Model No. 44701-Serial No. 310000001 and Up
Model No. 44704
Model No. 44705
Model No. 44706
Model No. 44707

Register your product at www.Toro.com Original Instructions (EN)

 
 

Pa
rt

s 
C

at
al

og

 



 

TABLE OF CONTENTS 

PARTS AND SERVICE INFORMATION ................................................................................................ 1 

BASE MODEL BED ASSEMBLY.............................................................................................................. 2 

BASE MODEL BELT DRIVE ASSEMBLY ............................................................................................. 6 

BASE MODEL 5” TAILGATE & HOPPER ASSEMBLY...................................................................... 8 

SH BASE MODEL DECALS ...................................................................................................................... 10 

EH BASE MODEL DECALS ..................................................................................................................... 12 

SH BASE MODEL HYDRAULICS ........................................................................................................... 14 

EH BASE MODEL HYDRAULICS ........................................................................................................... 18 

HYDRAULIC HOSE ASSEMBLIES ......................................................................................................... 20 

SH BASE MODEL ELECTRICAL ........................................................................................................... 22 

EH BASE MODEL ELECTRICAL ........................................................................................................... 24 

SH ELECTRICAL CONNECTION KIT................................................................................................... 26 

EH ELECTRICAL CONNECTION KIT .................................................................................................. 28 

EH CONTROL PENDANT MOUNT BRACKETS.................................................................................. 30 

TWIN SPINNER........................................................................................................................................... 32 

TWIN SPINNER HYDRAULICS .............................................................................................................. 36 

CROSS CONVEYOR & SWIVEL ASSEMBLY (44703) ........................................................................ 38 

PROPASS TOW BEHIND CHASSIS  (44704) ......................................................................................... 42 

DIRECT CONNECT.................................................................................................................................... 46 

JOHN DEERE PROGATOR TRUCK MOUNT CHASSIS (T35005043) ................................................ 48 

TORO TRUCK MOUNT CHASSIS (44707) ............................................................................................ 50 

PROPASS TRUCK MOUNT STORAGE STAND (44712) ..................................................................... 52 

PROPASS 11HP HYDRAULIC POWER PACK (44713) ........................................................................ 54 

PROPASS HOPPER EXTENSIONS ......................................................................................................... 62 

 

 
 

 

 

 

iii 
 



 

PARTS AND SERVICE INFORMATION 

Parts Ordering 

When ordering genuine Toro replacement parts, please sup-
ply the following information: 
• Product Serial Number 
• Part Number and Description 
• Quantity 
 
To ensure correct information for replacement parts, this in-
formation can be obtained from the identification plate at-
tached to unit. Refer to Picture 1 in the Operator’s Manual. 
 
Descriptions and specifications contained in this manual were 
in effect at time of publication and are subject to change 
without notice or liability.  
 
 

  

1 
 



 

BED - INCLUDES BELT, BEARINGS, ROLLERS,   
 
LA-35464D01 

* 

BASE MODEL BED ASSEMBLY 

2 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 PLATE - ALIGNMENT    T36051675-01  1 

2 SCRAPER ASSEMBLY   T36051130  1 

3 BED - CONVEYOR   T36051600-01  1 

4 CONVEYOR SIDE - RIGHT HAND   T36051615-01  1 

5 CONVEYOR SIDE - LEFT HAND   T36051605-01  1 

6 BELT - CONV/18 x 150.57"   T60191015  1 

7 ROD - BELT TENSIONER   T36051670-01  2 

8 ROD - ALIGNMENT   T36051660-01  1 

9 ROLLER - DRIVE   T36051610  1 

10 ROLLER - IDLER   T36051620  1 

11 TAKE UP 1-3/8” NAT 207-22 FYH   T60114107  2 

12 FLANGE - 4 BOLT 1-3/8" (NANF 207)   T60116255  2 

13 NUT - JAM NF GR8 5/8 "   T50140987  8 

14 NUT - JAM NC GR8 1/2"   T50140985  4 

15 WASHER - FLAT GR8 METALOY 1/2"   T50421030  4 

16 WASHER - FLAT GR8 METALOY 3/8"   T50421032  6 

17 BOLT NC GR8 PLTD 3/8" x 1"   T50031070  10 

18 NUT - NYLOCK NC GR8 3/8"    T50251002  10 

19 WASHER - FLAT CUT GR8 3/8"    T50421028  20 

20 BOLT NC GR8 PLTD 1/2” x 1-3/4"   T50031136  8 

21 WASHER - FLAT GR8 METALOY 1/2"   T50421030  8 

22 NUT - NYLOCK NC GR8 1/2"   T50251004  8 

23 BOLT - NC GR8 PLTD 1/4" x 2"   T50031012  2 

24 WASHER - FLAT GR8 METALOY 1/4"    T50421029  12 

25 NUT - NYLOCK NC GR8 1/4"   T50251000  8 

26 BOLT - NC GR8 PLTD 1/4" x 1"    T50031004  2 

27 ATTACHMENT CLIP - LEFT HAND   T36051560-01  1 

28 ATTACHMENT CLIP - RIGHT HAND   T36051570-01  1 

29 BEARING BAR   T36051580  4 

30 SPACER - ATTACHMENT   T36051590  2 

31 BOLT - NC GR8 1/4" x 3/4"    T50031002  4 

32 BEARING LOCKING COLLAR   T60112640  4 

33 SLIDER - CONVEYOR   T36051690  4 

34 SUPPORT SLIDER - CONVEYOR   T36051680  2 

35 SCRAPER    T36051135  1 

36 BAR - SCRAPER   T36051132-01  1 

37 BOLT - SS PAN 5/16" x 1"    T50070974  5 

38 WASHER - FLAT STAINLESS 5/16"   T50421115  10 

39 NUT  NC GR8 PLTD 5/16"   T50201002  5 

3 
 



 

BASE MODEL BED ASSEMBLY 

4 

SAFETY COVERS  
 01-35479D02 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 GUARD - BOTTOM   T36051702  1 

1 GUARD - BOTTOM - NO DOUBLERS   T36051704  1 

2 GUARD - DRIVE ROLLER RIGHT HAND    T36051640-03  1 

3 GUARD CAP - DRIVE ROLLER RIGHT HAND   T36051645-03  1 

4 GUARD - IDLER  ROLLER LEFT HAND   T36051630-03  1 

5 GUARD - IDLER ROLLER RIGHT HAND   T36051635-03  1 

6 GUARD - DRIVE ROLLER LEFT HAND   T36051650-03  1 

7** GUARD - FRONT SH   T36051655-01  1 

7** GUARD - FRONT EH   T0000-7789-01  1 

8 BOLT - GR8 1/4" x 5/8"   T50031003  11 

9 WASHER - FLAT GR8 METALOY 1/4"   T50421029  32 

10 GUARD - REAR    T36051667-01  1 

11 NUT - NYLOCK GR8 1/4"   T50251000  14 

12 BOLT- GR8 1/4" x 3/4"    T50031002  2 

13 BOLT - GR8 1/4" x 1"    T50031004  12 

14 RAIL DOUBLER - LEFT HAND   T36051608-01  1 

15 RAIL DOUBLER - RIGHT HAND   T36051618-01  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

NOTE: ITEMS WITH ** ARE ASSOCIATED TO SPECIFIC MODELS 

5 
 



 

BASE MODEL BELT DRIVE ASSEMBLY 

6 

HYDRAULICS FOR BASE MODEL 
LA 01-35642D01 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1** CHAIN SH   T36051800  1 

1** CHAIN EH   T0000-7790  1 

2 LINK - MASTER   T60151066  1 

3** SPROCKET—DRIVE ROLLER SH   T60133052  1 

3** SPROCKET—DRIVE ROLLER EH   T0000-6840  1 

4 SPROCKET - MOTOR   T60133080  1 

5 SPROCKET - TENSIONER    T60134080  1 

6 BOLT - GR8 5/8" x 2-1/2"     T50031202  1 

7 WASHER - FLAT GR8 METALOY 5/8"   T50421032  5 

8 NUT - NYLOCK GR8 5/8"   T50251006  1 

9 BOLT - GR8 1/2" x 1-1/2"   T50031134  2 

10 NUT - NYLOCK GR8 1/2"   T50251004  2 

11 BOLT - GR8 1/4" x 3/4"    T50031002  1 

12 WASHER - FENDER SS 1/4" x 1-1/4" OD   T50421082  1 

13 KEY   T36051810  1 

14 SETSCREW   T51121096  4 

15 MOTOR FLANGE MOUNT   T56013500  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

NOTE: ** ITEMS ARE ASSOCIATED WITH  SPECIFIC MODEL ONLY 

7 
 



 

BASE MODEL 5” TAILGATE & HOPPER ASSEMBLY 

8 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 SKIRTBOARD RETAINER- FRONT    T36051140-01  1 

2 SEAL RUBBER - FRONT (See Kit Below)   See Item 37 Below  1 

3** HOPPER WALL - FRONT SH   T36051102-01  1 

3** HOPPER WALL - FRONT EH   T0000-7797-01  1 

4 HOPPER WALL - REAR 5” GATE   T0000-7799-01  1 

5 HOPPER WALL - LEFT HAND   T36051108-01  1 

6 HOPPER WALL - RIGHT HAND   T36051112-01  1 

7 BOLT - SS  BUTTON HD N/C 1/4" x 5/8"    T50071076  30 

8 WASHER - FLAT  STAINLESS 1/4"    T50421105  44 

9 NUT - SS NYLOCK  1/4"   T50071020  32 

10 BOLT CARR  1/4" x 1"   T50091004  29 

11 SEAL RUBBER  - CONVEYOR (See Kit Below)   See Item 37 Below  2 

12 SKIRTBOARD RETAINER - CONVEYOR   T36051540-01  2 

13 CAP - HOPPER CORNER    T36051116-01  4 

14 HANGER - HOSE    T36053030  1 

15 BOLT - GR8 1/4" x 3/4"   T50031002  4 

16 LIFT ASSEMBLY    T36051110-03  1 

17 GATE ASSEMBLY (Inc #18)   T0000-7798  1 

18 WEAR PAD - GATE   T36051127  1 

19 BOLT - FLAT HEAD 1/4" x 1" PLATED   T51151011  10 

20 RAKE TINES    T0000-2597  7 

21 WASHER - FLAT GR8 METALOY 1/4”   T50421029  17 

22 NUT - NYLOCK NC GR8 1/4”   T50251000  17 

23 BOLT GR8 1/4" x 3/4"   T50031002  7 

24 HANDLE - GATE ADJUSTER   T0002-0682  1 

25 GRIP - HANDLE   T62021000  1 

26 WASHER  - UHMW    T0000-2623  2 

27 NUT - NYLOCK NC GR8 1/4”   T50251000  29 

28** GUARD - CONTROL PANEL SH   T36053140-01  1 

28** GUARD - CONTROL PANEL EH   T36053150-01  1 

29 BOLT - CARRIAGE 1/2" x 1-1/2"   T50091152  1 

30 WASHER  - FLAT GR8 METALOY 1/2"   T50421030  2 

31 RING HANDLE—LOCKING 3/8”   T0001-2635  1 

32 NUT - NC GR8 PLTD 3/8”   T50201004  1 

33 HITCH PIN CLIP 3/32 X 2-5/16   T50992352  1 

34 5/8" KEY RING   T0001-7091  1 

35 TAILGATE PIN   T0001-6926  1 

36 5" CHAIN - SPAENAUR PART# 121-168   T60255000  1 

37 FLOOR SEAL KIT (Incl. Item #2 & #11)   T36051010  1 

    NOTE: ** ITEMS ARE ASSOCIATED WITH  SPECIFIC MODEL ONLY 

9 
 



 

SH BASE MODEL DECALS 

10 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

4 DECAL - NO MAINTENANCE   119-6806  1 

5 DECAL - GUARD IN PLACE   119-0217                                   7 

7 DECAL - NO RIDERS    119-6806  1 

8 DECAL - ATTACHMENT CONTROL   119-6853  1 

10 DECAL - FLOOR CONTROL    119-6854  1 

11 DECAL - SHEAR HAZARD   119-6844  3 

12 DECAL - PROPASS 200 WIRELESS   119-6801  1 

13 DECAL - PROPASS 200   119-6800  1 

14 DECAL - CRUSH HAZARD    119-6838  1 

16 DECAL - SERVICE MANUAL    119-6806  2 

18 DECAL - READ MANUAL   119-6806  1 

19 DECAL - CLEAN OUT                                                                                                                                           119-6809                                  1 

19 DECAL TAILGATE HEIGHT 5” GATE   119-6808  1 

* SETTINGS CARD—PLASTIC LOOP   T0000-5912  1 

* SETTINGS CARD 2-PADDLE 3” GATE   SEE OP. MANUAL  1 

* SETTINGS CARD 3-PADDLE 3” GATE   SEE OP. MANUAL  1 

* SETTINGS CARD 3-PADDLE 5” GATE    SEE OP. MANUAL  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

11 
 



 

EH BASE MODEL DECALS 

12 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

4 DECAL - NO MAINTENANCE   119-6806  1 

5 DECAL - GUARD IN PLACE   119-0217  8 

7 DECAL - NO RIDERS    119-6806  1 

8 DECAL - HOT SURFACE   115-2047  1 

10 DECAL - SHEAR HAZARD   119-6844  3 

11 DECAL PROPASS-200 WIRELESS   119-6800  1 

12 DECAL PROPASS-200 WIRELESS   119-6800  1 

13 DECAL - CRUSH HAZARD    119-6838  1 

15 DECAL - SERVICE MANUAL    119-6806  2 

17 DECAL - READ MANUAL   119-6806  1 

18 DECAL—CLEAN OUT   119-6809  1 

18 DECAL TAILGATE HEIGHT   119-6808  1 

* SETTINGS CARD   SEE OP. MANUAL  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

13 
 



 

SH BASE MODEL HYDRAULICS 

14 

HYDRAULICS FOR BASE MODEL 
LA 01-35676D04 

 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 HYD VALVE BODY   T56054034  2 

2 HYD VALVE COIL    T56054042  2 

3 HYD VALVE CONTROL - FLOOR   T56050999  1 

4 HYD VALVE CONTROL - TWIN SPINNER   T56051000  1 

* SEAL KIT / FLOW CONTROL-FC51   T56051080  2 

5 HYD FLOOR MOTOR    T56011000  1 

*  SEAL KIT - HYD FLOOR MOTOR   T56013000  1 

6 GAUGE - HYD PRESSURE    T56131000  1 

7 HOSE - PRESSURE  *** (SEE NOTE)   T36053090  1 

8 HOSE - RETURN      *** (SEE NOTE)   T36053080  1 

9 HOSE - MOTOR PRESSURE    T36053040  1 

10 HOSE - MOTOR RETURN   T36053050  1 

11 HOSE - OPTION RETURN   T36053070  1 

12 HOSE - OPTION PRESSURE   T36053060  1 

13 TUBE ASSEMBLY   T36053120  1 

14 TUBE ASSEMBLY   T36053130  1 

15 TUBE ASSEMBLY   T36053120  1 

16 TUBE ASSEMBLY   T36053100  1 

17 TUBE ASSEMBLY    T36053110  1 

18 ADAPTER - 3/8" MNPT X 1/2 FNPT   T56093025  2 

19 COUPLER - QCK 3/8" MALE   T56093040  2 

21 CONNECTOR - 1/2"MPT - 1/2"MPT   T56091114  1 

22 HYD CHECK VALVE    T56051012  1 

23 COUPLER QCK FEMALE DRIPLESS   T56152142  1 

23 COUPLER - QCK FEMALE   T56151009  1 

24 COUPLER QCK MALE DRIPLESS   T56152145  1 

24 COUPLER - QCK MALE   T56151014  1 

25 CONNECTOR - 1/2"JIC - 5/8" O-RING   T56091379  2 

25 ELBOW 45 1/2MJICX5/8MORB   T56091231  2 

26 STR SWV - 1/2"FJIC - 1/2"MPT   T56091359  1 

27 RED BUSH HEX HD 1/2"MPT - 1/4"FPT   T56091128  1 

28 STR SWV 1/2"FJIC - 1/2"FPT   T56091361  1 

28 CAP 1/2” JIC   T0001-6215  1 

29 FOUR WAY 1/2"MJIC M2650-08   T56091335  1 

30 CONNECTOR 1/2"JIC - 1/2" O-RING   T56091377  2 

31 TEE- 1/2"MJIC-CTR 1/2"MORG - 1/2"M   T56091351  1 

32 TEE - 1/2"MJIC-CTR 1/2"MJIC - 1/2"MORG   T56091353  1 

NOTE SEE HYD HOSE ASSEMBLIES PAGE      

9 HOSE - MOTOR PRESSURE    T0000-7883  1 

10 HOSE - MOTOR RETURN   T0000-7923  1 

15 
 



 

HYDRAULICS FOR BASE MODEL 
LA 01-35676D04 

 

16 

SH BASE MODEL HYDRAULICS 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

33 ELBOW 90 1/2"MJIC - 1/2"MPT   T56091184  1 

34 TEE 1/2"MJIC - 1/2"MJIC - 1/2"MPT   T56091336  2 

35 CONNECTOR STR 1/2"MJIC - 1/2"MPT   T56091158  1 

36 TEE 1/2"FJIC - 1/2"MJIC - 1/2"MJIC    T56091338  1 

37 HYD VALVE ASSEMBLY (Incl #1,2,38,39)   T56054023  2 

38 HYD VALVE SOLENOID W/O COIL   T56054039  2 

39 NUT - HYD VALVE SOLENOID   T56054035  2 

40 NUT - NYLOCK  1/4"   T50241008  8 

41 WASHER - FLAT GR8 METALOY 1/4"   T50421029  19 

42 CLAMP PLATE    T36033040  3 

43 HYD. LINE CLAMP    T56171012  9 

44 BOLT - GR8 1/4" x 2-1/2"    T50031016  4 

45 BOLT - GR8 1/4" x 2-1/4"    T50031014  4 

46 SPACER - SOLENOID VALVE   T36053010  2 

47 DUST CAP FOR ADAPTOR    T56093039  2 

48 BOLT - NC GR8 PLTD 1/4” x 4”   T50031024  3 

49 MOUNT PANEL—HYD VALVES   T36053022  1 

50 LEVER - FLOW CONTROL   T56051085  1 

51 KNOB - FLOW CONTROL   T56051084  1 

NOTE SEE HYD HOSE ASSEMBLIES PAGE      

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

17 
 



 

EH BASE MODEL HYDRAULICS 

18 

 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 HYD FLOOR MOTOR (103-1040)   T56011000  1 

*  HYD FLOOR MOTOR SEAL KIT   T56013000  1 

2 HOSE ASSEMBLY - MOTOR EH   T0000-7796  2 

2 HOSE ASSEMBLY - MOTOR EH   T0000-7922  2 

4 HOSE ASSEMBLY - OPTION PRESSURE   T0000-7795  2 

5 HOSE ASSEMBLY - OPTION RETURN   T0000-7794  1 

6 HOSE ASSEMBLY - RETURN    *** (SEE NOTE)   T36053080  1 

7 HOSE ASSEMBLY - PRESSURE *** (SEE NOTE)   T0000-7802  1 

8 HOSE SHEATH NHS 207 x 72”   *** (SEE NOTE)   T0001-4575  1 

9 HYDRAULIC BLOCK ASSEMBLY   T0000-7792  1 

10 ADAPTER - 3/8" MNPT X 1/2 FNPT   T56093025  2 

11 COUPLER - QCK 3/8" MALE   T56093040  2 

12 CONNECTOR - 1/2"MPT - 1/2"MPT   T56091114  1 

13 HYD CHECK VALVE    T56051012  1 

14 COUPLER - QCK FEMALE DRIPLESS   T56152142  1 

14 COUPLER - QCK FEMALE   T56151009  1 

15 COUPLER QCK MALE DRIPLESS   T56152145  1 

15 COUPLER - QCK MALE   T56151014  1 

16 DUST CAP FOR ADAPTOR    T56093039  2 

17 CONNECTOR - 1/2"JIC - 5/8" O-RING   T56091379  2 

17 ELBOW 45 1/2MJICX5/8MORB   T56091231  2 

18 HYDRAULIC LINE CLAMP   T56171012  9 

19 CLAMP PLATE   T36013220  3 

20 WASHER FLAT GR8 METALLOY 1/4”   T50421029  3 

21 WASHER FLAT GR8 METALLOY 5/16”   T50421026  2 

22 WASHER FLAT GR8 METALLOY 3/8”   T50421028  4 

23 LOCKING WASHER METALLOY 5/16”   T50401042  2 

24 NUT NYLOCK NC GR8 3/8”   T50251002  2 

25 BOLT NC GR8 PLTD 1/4” X 4”   T50031024  3 

26 BOLT NC GR8 PLTD 3/8” X 2-3/4”   T50031084  2 

27 BOLT NC GR8 PLTD 5/16” X 5”   T50031062  2 

NOTE SEE HYD HOSE ASSEMBLIES PAGE      

28 ELBOW 45 1/2MJIC-1/2MORB   T0001-6129  1 

       

19 
 



 20 

HYDRAULIC HOSE ASSEMBLIES 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 TOW CHASSIS HOSE ASSEMBLY    T0000-7991  1 

2 JD TRUCK MOUNT HOSE ASSEMBLY    T0000-8085  1 

3 TORO TRUCK MOUNT HOSE ASSEMBLY    T0000-8086  1 

4 DIRECT CONNECT HOSE ASSEMBLY    T36052345  1 

5 TOW CHASSIS - PRESSURE HOSE   T0000-8087  1 

6 TOW CHASSIS - RETURN HOSE   T0000-8088  1 

7 JD TRUCK MOUNT - PRESSURE HOSE   T0000-8089  1 

8 JD TRUCK MOUNT - RETURN HOSE   T0000-8090  1 

9 TORO TRUCK MOUNT - PRESSURE HOSE   T0000-8091  1 

10 TORO TRUCK MOUNT - RETURN HOSE   T0000-8092  1 

11 DIRECT CONNECT - PRESSURE HOSE   T36052350  1 

12 DIRECT CONNECT - RETURN HOSE   T36052355  1 

13 HYD CHECK VALVE    T56051012  1 

14 CONNECTOR - 1/2"MPT - 1/2"MPT   T56091114  1 

15 DUST CAP FOR ADAPTOR    T56093039  6 

16 ADAPTER - 3/8" MNPT X 1/2 FNPT   T56093025  2 

17 COUPLER - QCK 3/8" MALE   T56093040  6 

18 DECAL - FLOW DIRECTION ARROW   119-6841  2 

19 COUPLER - QCK 3/8" FEM DRIPLESS   T0001-7030  1 

20 COUPLER - QCK 3/8" MALE DRIPLESS   T0001-7031  1 

21 GUIDE - HOSE   T36053035-01  1 

22 BOLT - GR8 5/16” x 4”   T50031060  1 

23 WASHER - FLAT GR8 METALOY 5/16"   T50421026  2 

24 NUT - NYLOCK GR8 5/16"    T50251003  1 

25 SPIRAL WRAP   T0000-8093  4 

       

       

       

       

       

       

       

21 
 



 

SH BASE MODEL ELECTRICAL 

22 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 

1 HARNESS - SOLENOID    T36054130  2 

2 HARNESS - POWER FEED   T36054110  1 

3 CABLE TIES    T58071000  2 

4 BOLT - CARRIAGE 1/4" X 1"   T50091004  2 

5 WASHER - FLAT 1/4"   T50421002  2 

6 NUT - NYLOCK 1/4"   T50241008  2 

7 CLAMPS - RUBBER    T58071010  2 

8 GROMMET - RUBBER 3/8"ID   T58075054  1 

9 GROMMET - RUBBER    T58075710  1 

10 SOCKET - 4 WAY   T36014134  1 

11 SWITCH - TOGGLE    T58071534  2 

12 BOOT RUBBER - SWITCH   T58071546  2 

13 DECAL - "FLOOR" "SPINNER"   119-6855  1 

13 DECAL - "FLOOR" "SPINNER"   119-6856  1 

14 PLUG    T58071127  1 

15 CORD - PENDANT   T36044120  1 

16  PENDANT ASSEMBLY   T36054090  1 

17 WIRE - POWER FEED    T36054120  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

23 
 



 

EH BASE MODEL ELECTRICAL 

24 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 

1 WIRING HARNESS   T0002-5743  1 

2 CLAMPS - RUBBER INSULATED 1/2” #8   T58071012  1 

3 NUT SS NYLOCK 1/4”   T50071020  3 

4 BOLT SS BUTTON HD NC 1/4” X 1-1/4”   T0000-6786  2 

5 PROPASS POWER LEAD EXTENSION   T0000-6327  1 

6 WASHER FLAT SS 1/4”   T50421105  1 

7 BOLT SS BUTTON HD NC 1/4” X 3/4”   T50070977  1 

8 PROPASS CORD BOX COVER   T0000-7788  1 

9 RUBBER GROMMET    T0001-1233  1 

10 WIRELESS HAND HELD   T0002-1764  1 

11 WIRELESS BASE UNIT   T0002-1765  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

25 
 



 

SH ELECTRICAL CONNECTION KIT 

26 

ELECTRICAL CONNECTION KIT 
Use Drawing 01-35465D01 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 SOCKET - 4 WAY   T36014134  1 

2 ELECTRICAL PLUG BRACKET (LARGE)   T36054020  1 

3 WIRING HARNESS   T36054010  1 

4 GROMMET    T58075054  1 

5 BOLT - CARRIAGE 1/4" x 1"   T50091004  2 

6 WASHER - FLAT GR8 METALOY 1/4"   T50421029  2 

7 NUT - NYLOCK GR8 1/4"   T50251000  2 

8 FUSE - 15 AMP    T58037330  1 

9 ELECTRICAL PLUG BRACKET (SMALL)   T36054030  1 

10 BOLT - GR8 1/4” x 3/4”    T50031002  2 

11 WASHER - FLAT GR8 METALOY 1/4”    T50421029  4 

12 NUT - NYLOCK GR8 1/4”   T50251000  2 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

27 
 



 

EH ELECTRICAL CONNECTION 

28 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 PROPASS POWER LEAD, TOW VEHICLE   T0000-6328  1 

2 PROPASS SOCKET BRACKET, SHORT   T0001-1282  1 

3 PROPASS SOCKET BRACKET, TALL   T0001-1283  1 

4 BOLT - CARRIAGE 1/4" x 1"   T50091004  4 

5 NUT - NYLOCK GR8 1/4"   T50251000  4 

6 WASHER - FLAT GR8 METALOY 1/4”    T50421029  4 

7 CONNECTION SHRINK RED   T58031036  2 

8 FUSE - 7.5 AMP   T0001-5266  2 

* ELECTRICAL CONNECTION KIT   T0000-7787  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

29 
 



 30 

EH CONTROL PENDANT MOUNT BRACKETS 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 TOW VEHICLE MOUNT KIT   T0000-7870   1 

2 HANDLE—ADJUSTABLE   T0001-3251   1 

3 PENDANT MOUNT ASSEMBLY   T0000-7871   1 

4 KNOB   T0001-3230   1 

       

       

       

       

       

       

       

       

       

       

       

       

       
       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

31  



 32 

TWIN SPINNER 

 



 33 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 TOP PLATE ASSEMBLY   T0000-7675-01  1 

3 DISC   T36054790-01  2 

3 DISC—HEAVY DUTY OPTION   T0000-7323-01  2 

4 CURVED PADDLE  (LH)   T0000-7246-01  3 

5 CURVED PADDLE (RH)   T0000-7245-01  3 

6 HUB-SPINNER DISC   T36054780-01  2 

7 TOP HOPPER WALL GUARD   T0000-7676-01  1 

8 ATTACHMENT UHMW   T0000-2191  4 

9 ATTACHMENT SPACER   T36051590-01  2 

10 LATCH-STAKE DUMP 782-0034   T36054750  2 

11 LATCH PIN PK/25   T62011914  2 

12 GRIP VINYL BLACK 1"ID X 4-3/4"   T62021010  2 

13 ADJUSTABLE HANDLE ZINC 3/8" MALE   T0000-2676  2 

14 BOLT - STRIPPER 3/8" X 4-1/2" SHAFT   T0000-2385  2 

15 BOLT - STRIPPER 3/8" X 3/4" SHAFT   T0000-2388  2 

16 SETSCREW SOCK HD 5/16" X 5/16" NC   T51121096  4 

18 DECAL - SHEAR HAZARD   119-6805  2 

19 DECAL - READ MANUAL   119-6806  1 

20 DECAL - 2 PERSON LIFT   119-6810  1 

21 DECAL - PROJECTILES   119-6804  1 

23 BOLT SS BUTTON HD NC 1/4" X 5/8"   T50071076  5 

24 BOLT NC GR8 PLTD 5/16" X 3/4"   T50031036  6 

25 BOLT NC GR8 PLTD 1/4" X 1-3/4"   T50031010  2 

26 BOLT NC GR8 PLTD 5/16" X 1"   T50031038  6 

27 BOLT NC GR8 PLTD 1/4" X 5/8"   T50031003  2 

28 BOLT NC GR8 PLTD 3/8" X 3/4"   T50031068  8 

29 BOLT CARRIAGE NC PLTD 1/4” x 3/4”   T50091002  12 

29 BOLT CARRIAGE NC PLTD 1/4” x 1”   T50091004  12 

29 BOLT CARRIAGE NC PLTD 1/4” x 3/4”   T50091002  12 

30 WASHER FLAT STAINLESS 1/4"   T50421105  10 

31 WASHER FLAT METALLOY 1/4"   T50421029  16 

32 WASHER LOCKING METALLOY 1/4"   T50401040  4 

33 WASHER FLAT METALLOY 3/8"   T50421028  10 

       

       

       

2 BASE PLATE ASSEMBLY   T36054605-01  1 

 



 34 

TWIN SPINNER 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 

35 WASHER UHMW     T0000-2160  8 

36 WASHER LOCKING METALLOY 3/8"   T50401044  8 

37 NUT SS NYLOCK 1/4"   T50071020  5 

38 NUT NYLOCK NC GR8 5/16"   T50251003  16 

39 NUT NYLOCK NC GR8 1/4"    T50251000  12 

40 SLIDE HANDLE   T0000-7686  1 

41 BOLT NC GR8 PLTD 1/4” X 3/4”   T50031002  2 

42 DECAL - HANDLE POSITION    119-6817  1 

44 DECAL - TORO LOGO   66-6140  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

34 WASHER UHMW OUTER   T0000-2386  8 

35 
 



 36 

TWIN SPINNER HYDRAULICS 

 



 37 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 COUPLER QCK 1/2” MALE DRIPLESS   T56152145  1 

1 COUPLER - QCK MALE   T56151014  1 

2 COUPLER QCK 1/2” FEM DRIPLESS   T56152142  1 

2 COUPLER - QCK FEMALE   T56151009  1 

3 HOSE — CONNECTOR   T36054722  1 

4 TEE 1/2”  FJIC — 1/2” MJIC — 1/2” MJIC   T56091338  1 

5 CONN 1/2” JIC — 5/8”  O-RING   T56091379  4 

6 HOSE —  PRESSURE   T36054700  1 

7 HOSE — RETURN   T36054710  1 

7 HOSE — RETURN   T0000-7926  1 

8 HOSE  — CASE DRAIN   T36054730  1 

8 HOSE  — CASE DRAIN   T0000-7927  1 

9** HYD MTR 146-2988   T0001-9863  2 

* SEAL KIT—MOTOR   T56013016  1 

10 ELBOW 90 3/8” MJIC — 1/4” MORB   T56091225  1 

11 QUICK DISCONNECT PLUG 1/2”   T56152150  1 

12 QUICK DISCONNECT CAP 1/2”   T56152152  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 



 

CROSS CONVEYOR & SWIVEL ASSEMBLY (44703) 

38 
 



 

ITEM PART DESCRIPTION   PART NO. QTY 
1 CONVEYOR BELT   T0001-9342 1 

2 SIDES—BELLY PAN   T36058000-01 1 

3 HANDLE   T36058005-01 1 

4 COVER—BOTTOM   T36058135-01 1 

5 ROLLER—DRIVE (Includes Item # 6)   T36058040 1 

6 SETSCREW SOCK HD. 5/16 X 1/2NC   T51121100 1 

7 ROLLER—IDLER   T36058045 1 

8 BACKPLATE—RIGHT SIDE   T36058030-01 1 

9 BACKPLATE—LEFT SIDE   T36058035-01 1 

10 RETAINER—SIDE SEAL   T36058025-01 2 

11 SEAL—CONVEYOR RUBBER SET   T36058010 1 

12 GUARD—END   T36058050-01 1 

13 PLATE—BEARING ADJUSTER   T36058055-01 2 

14 STOP—ADJUSTER   T36058060-01 2 

15 GUARD—BEARING   T36058065-03 3 

16 DEFLECTOR—RUBBER   T36058015 1 

17 DEFLECTOR BRACKET   T36058020-01 1 

18 MOTOR—HYDRAULIC   T0002-0222 1 

* SEAL KIT—FOR ABOVE MOTOR   T56013014   

19 SPACER—MOTOR   T36058070 1 

20 HOSES—HYDRAULIC   T36058075 2 

21 COUPLER QCK 1/2 MALE   T56151014 1 

22 COUPLER QCK 1/2 FEM   T56151009 1 

23 BRACKET—HOSE TENDING   T36058080-01 1 

24 CLAMPS - RUBBER INS 2 #32   T58071024 2 

25 QUICK DISCONNECT CAP   T56152152 1 

26 QUICK DISCONNECT PLUG   T56152150 1 

27 WELDMENT—SWIVEL   T36058085-01 1 

28 SPACER—UHMW   T36058090 8 

29 GUARD—SWIVEL KIT   T36058095-03 1 

30 GUARD—SLIDING   T36058100-01 1 

31 BLOCK—UHMW   T36058105 4 

32 LATCH/SPRING   T0001-3254 1 

33 ATTACHMENT UHMW—BOTTOM   T36058110 2 

34 ATTACHMENT UHMW—TOP   T36058115 2 

35 SPACER—ATTACHMENT   T36058120 2 

36 NUT—NYLOCK SS 5MM   T0001-3261 4 

37 BOLT—SS CSK FH 5MM X 20MM   T0002-1282 4 

38 LATCH—QUICK ATTACH   T0002-0229 4 

39 FLANGE-2BOLT SAFL 205   T60115160 3 

40 DECAL – CRUSH HAZARD   119-6838 1 

41 DECAL – SHEAR HAZARD   119-6843 4 

39 
 



 

CROSS CONVEYOR & SWIVEL ASSEMBLY (44703) 

40 
 



 

ITEM PART DESCRIPTION   PART NO. QTY 
42 DECAL – CROSS CONVEYOR   119-6821 1 
44 DECAL – 2 PERSON LIFT   119-6810 1 
50 BOLT NC GR8 PLTD 1/4 X 5/8   T50031003 18 
51 BOLT NC GR8 PLTD 1/4 X 3/4   T50031002 15 
52 BOLT NC GR8 PLTD 1/4 X 1   T50031004 10 
53 BOLT NC GR8 PLTD 1/4 X 1-3/4   T50031010 6 
54 BOLT NC GR8 PLTD 1/4 X 2-1/4   T50031014 2 
55 BOLT NC GR8 PLTD 5/16 X 3/4   T50031036 4 
56 BOLT NC GR8 PLTD 5/16 X 1   T50031038 14 
57 BOLT NC GR8 PLTD 7/16 X 1-1/4   T50031104 6 
58 BOLT NC GR8 PLTD 1/2 X 1-1/2   T50031134 4 
59 NUT NYLOCK NC GR8 1/4"   T50251000 41 
60 NUT NYLOCK NC GR8 5/16”   T50251003 18 
61 NUT NYLOCK NC GR8 3/8”   T50251002 6 
62 NUT NYLOCK NC GR8 1/2”   T50251004 2 
63 NUT – JAM NC PLTD 1/2   T50141008 4 
64 WASHER – FLAT GR8 METALOY 1/4   T50421029 84 
65 WASHER – LOCKING METALOY 1/4   T50401040 2 

67 WASHER – FLAT GR8 METALOY 3/8   T50421028 13 
68 WASHER – FLAT GR8 METALOY 1/2   T50421030 2 
70 CORNER DOUBLER – LEFT SIDE   T36058125-01 1 
71 CORNER DOUBLER – RIGHT SIDE   T36058130-01 1 

      
      
      
      
      
      
      
      

      

      

      

      

      

      

      

      

      

      

66 WASHER – FLAT GR8 METALOY 5/16   T50421026 36 

41 
 



 

PROPASS TOW BEHIND CHASSIS (44704) 

42 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
1 SUSPENSION CHASSIS—WELDED   T36052000-01  1 

1 SUSPENSION CHASSIS—BOLTED   T36052000-01  1 

2 HITCH TUBE   T36052110-01  1 

3 HITCH CLEVIS   T0001-9740-01  1 

4 JACK - SIDEWIND   T0000-3423  1 

5 BEARING - WALKING BEAM   T36032010  4 

6 WALKING BEAM   T36032020-01  2 

7 HUB - 1250LB (Incl. Items 8,9,10,11,15)   T54031034  4 

8 SEAL - BEARING   T54051017  4 

9 BEARING - HUB   T54050950  8 

10 RACE - HUB   T54051039  8 

11 STUD - HUB   T54051052  20 

12 WASHER - SPINDLE   T54051067  4 

13 NUT - SPINDLE   T54051057  4 

14 COTTER PIN - 5/32" x 1-1/4"   T50991013  4 

15 CAP - HUB   T54051031  4 

16 WHEEL 12 x 10.5 x 5 BOLT   T54011017  4 

17 TIRE 24 x 13 12NHS ULTRA   T68021060  4 

18 BOLT - GR8 3/4" x 5"   T50031258  2 

19 WASHER - FLAT GR8 3/4"   T50421034  4 

20 NUT - NYLOCK GR8 3/4"   T50251007  2 

21 BOLT GR8 5/8" X 4-1/2"   T50031214  2 

22 WASHER - GR8 5/8"   T50421032  4 

23 NUT - NYLOCK GR8 5/8"   T50251006  2 

24 BOLT - GR8 3/8" X 7"   T0001-6043  8 

25 WASHER - FLAT GR8 METALOY 3/8"   T50421028  40 

26 NUT - NYLOCK GR8 3/8"   T50251002  20 

27 GREASE FITTING   T50991112  4 

28 BOLT - GR8 5/16" X 1-1/4"   T50031040  12 

29 NUT - NYLOCK GR8 5/16"   T50251003  12 

30 WASHER - FLAT GR8 METALOY 5/16"   T50421026  24 

32 DECAL - LOAD CAPACITY   119-6828  1 

33 DECAL - NO STEP   119-6807  2 

34 DECAL - NO TRAVELLING   119-6812  1 

35 FENDER – PROPASS BOLT-ON   T36052320  2 

36 CROSS MEMBER – PROPASS TOP   T36052305  2 

37 GUSSET – PASS REAR   T36052306-01  1 

38 BRACE—FRAME   T36052300-01  1 

       

24 BOLT - GR8 3/8" x 6"    T50031098  8 

43 
 



 

PROPASS TOW BEHIND CHASSIS (44704) 

44 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
39 GUSSET – DRIVER REAR   T36052307-01  1 

40 SUPPORT – FENDER   T36052325-01  4 

41 CROSS MEMBER – PROPASS BOTTOM   T36052340-01  2 

42 WASHER - FLAT GR8 1/2"   T50421030  40 

43 NUT - NYLOCK GR8 1/2"   T50251004  20 

44 BOLT - GR8 1/2" x 1-1/2"   T50031134  20 

45 BRACE - FRONT FRAME   T36052302-01  1 

46 BOLT – GR8 3/8” x 1-1/4”   T50031072  12 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       
       

       
       

       

       

45 
 



 46 

PROPASS DIRECT CONNECT 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
1 BRACE – FRAME    T36053300-01  2 

2 CROSS MEMBER  - PROPASS TOP    T36053305-01  2 

3 TDC HITCH    T36053310-01  1 

4 JACK - SIDEWIND   T0000-3423  1 

5 BEARING - WALKING BEAM    T36032010  4 

6 WALKING BEAM   T36052020-01  2 

7 HUB - 1250 LB. (Incl. Items 8,9,10,11,15)    T54031034  4 

8 SEAL - BEARING   T54051017  4 

9 BEARING - HUB    T54050950  8 

10 RACE - HUB   T54051039  8 

11 STUD - HUB   T54051052  20 

12 WASHER - SPINDLE   T54051067  4 

13 NUT - SPINDLE   T54051057  4 

14 COTTER PIN - 5/32" x 1-1/4"   T50991013  4 

15 CAP - HUB   T54051031  4 

16 WHEEL 12 X 10.5 X 5 BOLT   T54011017  4 

17 TIRE  24 x 13 x 12NHS ULTRA   T68021060  4 

18 BOLT - GR8  1/2” x 1-1/2”   T50031134  28 

19 WASHER - FLAT GR8  1/2"    T50421030  56 

20 NUT - NYLOCK  GR8 1/2"   T50251004  28 

21 BOLT - GR8 3/8" x 1-1/4"    T50031072  14 

22 WASHER - GR8 3/8"   T50421028  48 

23 NUT - NYLOCK GR8 3/8"   T50251002  2 

24 BOLT - GR8 3/8" x 1-3/4”"    T50031076  2 

25 WASHER - FLAT GR8 METALOY 3/8"   T50421028  16 

26 NUT - NYLOCK GR8 3/8"   T50251002  8 

27 GREASE FITTING   T50991112  4 

28 BOLT - GR8 5/16" x 1-1/4"    T50031040  8 

29 WASHER - FLAT GR8 METALOY 5/16"   T50421026  24 

30 NUT - NYLOCK GR8 5/16"    T50251003  12 

32 DECAL - LOAD CAPACITY TDC   119-6827  1 

33 DECAL - NO STEP   119-6807  2 

34 BOLT - GR8 5/16" x 1"    T50031038  4 

35 JACK MOUNT   T36053315-01  4 

36 DECAL - NO TRAVELLING   119-6812  1 

37 HITCH PIN 3/4"  X 4-3/4"   T50991348  2 

38 LINCH PIN (SAFETY)   T50992360  2 

39 FENDER – PROPASS BOLT-ON   T36053320-01  2 

40 FENDER STRUT—SHORT   T36053325-01  4 

41 RAIL—DRIVER’S  SIDE TDC   T36053330-01  1 

42 RAIL—PASSENGER  SIDE TDC   T36053335-01  1 

44 DECAL - READ MANUAL   119-6806  2 

43 WALKING BEAM TUBE ASSEMBLY    T36053340-01  2 

45 RECEIVER - DIRECT CONNECT   T36053311-01  2 

       
47 

 



 

JOHN DEERE PROGATOR TRUCK MOUNT CHASSIS (T35005043) 

48 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
1 CROSS MEMBER - REAR    T36055530-01  1 

2 CROSS MEMBER - FRONT    T36055510-01  1 

3 CROSS MEMBER - CENTER    T36055522-01  1 

4 TUBE - BRACE    T36055570-01  2 

5 BOLT - NC GR8 5/16" x 3"    T50011056  6 

6 NUT - NYLOCK GR8 5/16"   T50251003  10 

7 WASHER - FLAT GR8 METALOY 5/16"   T50421026  20 

8 BOLT - NC GR8 5/16" x 1-1/4"   T50031040  4 

9 BOLT - NC GR8 3/8" x 1-1/4"    T50031072  8 

10 NUT - NYLOCK GR8 3/8"   T50251002  16 

11 WASHER - FLAT GR8 METALOY 3/8"   T50421028  32 

12 BRACKET - BRACE LEFT HAND   T36055580-01  1 

13 BRACKET - BRACE RIGHT HAND    T36055590-01  1 

14 BRACKET - BRACE CENTER   T36055562-01  2 

15 BOLT - GR8 3/8" x 2-1/2"    T50031082  8 

16 SHIELD - LEFT HAND    T36055540-01  1 

17 SHIELD - RIGHT HAND    T36055550-01  1 

18 BOLT - SS BUTTONHEAD 1/4" x 5/8"    T50071076  4 

19 BOLT - SS BUTTONHEAD 1/4" x 3/4"   T50070977  10 

20 WASHER - FLAT 1/4"   T50421105  24 

21 NUT - SS NYLOCK 1/4”   T50071020  10 

23 CLAMP PLATE    T36033040  1 

24 HYD. LINE CLAMP    T56171012  2 

25 BOLT - GR8 1/4" x 3"   T50031020  1 

26 PUCK    T36055604  4 

26 PUCK A-SERIES   T0001-6723  4 

28 BOLT - FLHD PLTD NC 1/4" x 1-1/2"   T51151110  4 

28 BOLT - FLHD PLTD NC 1/4" x 3"   T0001-6729  4 

29 DECAL - DO NOT LIFT PAYLOAD   119-6840  2 

33  HITCH PIN 3/4"  X 4-3/4"   T50991348  2 

34 LINCH PIN (SAFETY)   T50992360  2 

35 NUT– NYLOCK GR8 1/4”   T50251000  5 

36 WASHER - FLAT GR8 METALOY   T50421029  2 

       

       

       

       

       

       

       

49 
 



 

TORO TRUCK MOUNT CHASSIS (44707) 

50 

TORO Workman Truck Mount Assembly (NEW) 01-
42144D00 
 
 

 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
1 CROSS MEMBER - FRONT    T36055612-01  1 

2 CROSS MEMBER - CENTER    T36055622-01  1 

3 CROSS MEMBER - REAR   T36055632-01  1 

4 TUBE - BRACE    T36055670-01  2 

5 BOLT - NC GR8 3/8" x 2"   T50031078  4 

6 NUT - NYLOCK GR8 3/8"    T50251002  8 

7 WASHER - FLAT GR8 METALOY 3/8"   T50421028  16 

8 BOLT - NC GR8 5/16" x 3"   T50031054  6 

9 NUT - NYLOCK GR8 5/16"   T50251003  12 

10 BOLT - NC GR8 5/16" x 1-1/4"    T50031040  6 

11 WASHER - FLAT GR8 METALOY 5/16"   T50421026  24 

12 WASHER - FLAT FR8 METALOY 1/4"   T50421029  7 

13 NUT - NYLOCK GR8 1/4"    T50251000  17 

14 BOLT - NC GR8 1/4" x 3"    T50031020  3 

15 HYD. LINE CLAMP    T56171012  6 

16 CLAMP PLATE    T36033040  3 

17 SHIELD - LEFT HAND   T36055640  1 

18 SHIELD - RIGHT HAND   T36055650  1 

19 BOLT - SS BUTTONHEAD 1/4" x 5/8"   T50071076  3 

20 BOLT - SS BUTTONHEAD 1/4" x 3/4"    T50070977  10 

21 BOLT - NC GR8 1/4" x 5/8"    T50031003  1 

24 DECAL  - DO NOT LIFT PAYLOAD   119-6807  2 

25 PUCK    T36055604  4 

26 BOLT - FLHD PLTD NC 1/4" x 1-1/2"   T51151110  4 

27 HITCH PIN 3/4" x 4-3/4"   T50991348  2 

28 LINCH PIN (SAFETY)    T50992360  2 

29 WASHER – FLAT STAINLESS 1/4”    T50421105  23 

30 SPACER   T36055602  4 

31 WASHER - FLAT GR8 METALOY 3/4”   T50421034  4 

32 BOLT - NC GR8 3/8” x 2 1/2”   T50031082  4 

       

       

       

       

       

       

       

       

       

       

51 
 



 

ProPass Truck Mount Storage Stand (NEW) 01-42201D00 
 
 

PROPASS TRUCK MOUNT STORAGE STAND (44712) 

52 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 LEG INSERT - LEFT REAR    T36055020-01  1 

2 LEG INSERT - RIGHT REAR    T36055010-01  1 

3 JACK   T63055355  2 

4 LEG - FRONT    T36055030-01  2 

5 PIN - LEG INSERT   T36055040  2 

6 BOLT - GR8 1/4" x 5/8"    T50031003  4 

7 WASHER - FLAT GR8 METALOY 1/4"   T50421029  4 

8 NUT - NYLOCK GR8 5/16"   T50251003  8 

9 U-BOLT - 5/16" x 2" PIPE   T0002-0592  4 

11 WASHER - FLAT GR8 METALOY 5/16”   T50421026  4 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

10 PIN - LINCH (SAFETY) 1/4"   T50991366  4 

53 
 



 

 
 
 

PROPASS 11HP HYDRAULIC POWER PACK (44713) 

54 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 

1 COUPLING-MARTIN ML099-1”   T59013015  1 

2 COUPLING-INSERT   T59013022  1 

3 COUPLING-MARTIN ML099-5/8X5/32   T59013005  1 

4 KEY STOCK   T01-29633B  1 

5 ENGINE-HONDA 11HP —18 AMP CHARGE   T0002-1776  1 

6 ADAPTER-PUMP ASSY (W/DECALS)   T0000-7665  1 

7 MOUNT - ENGINE ASSY W/DECALS   T0000-7666  1 

8 ENGINE MOUNT - LONG BRACKET   T0000-7680-01  4 

9 COVER - ENGINE ASSY W/DECALS   T36057010  1 

10 STRUT - ENGINE COVER   T36057015  1 

11 ENGINE COVER STOP   T0000-7685  1 

12 BOLT NC GR8 PLTD 1/4” X 1”   T50031004  10 

13 BOLT NC GR8 PLTD 3/8” X 1-1/2”   T50031074  6 

14 BOLT NC GR8 PLTD 3/8” X 1-1/4”   T50031072  6 

15 BOLT NC GR8 PLTD 3/8” X 2-1/2”   T50031082  4 

16 BOLT NC GR8 PLTD 1/4” X 2”   T50031012  2 

17 BOLT NC GR8 PLTD 1/2” X 5”   T50031154  2 

18 NUT NYLOCK NC GR8 1/4”   T50251000  10 

19 NUT NYLOCK NC GR8 3/8”   T50251002  15 

20 NUT NYLOCK NC GR8 1/2”  NC   T50251004  4 

21 WASHER - FLAT GR8 METALOY 1/2”   T50421030  34 

22 WASHER FLAT GR8 METALOY 1/4”   T50421029  12 

23 WASHER FLAT CUT PLTD 3/8”   T50421006  26 

24 WASHER FLAT CUT PLTD 1/2”   T50421010  8 

25 BUMPER RUBBER   T0000-2430  4 

26 BOLT NC GR 8 PLTD 5/16” X 1”   T50031038  3 

27 WASHER - FLAT GR8 METALOY 3/8”   T50421028  12 

28 NUT-NYLOCK NC PLTD 10-24   T50241004  6 

29 T -HANDLE  LATCH—SOUTHCO A7-53   T0001-7710  2 

30 BOLT NC GR8 PLATED 1/2” X 1-1/2”   T50031134  2 

31 CLAMPS—RUBBER INS - 3/8” #6   T58071010  2 

32 MOUNTING STRAP—BATTERY BOX   T0000-7679-01  1 

33 BATTERY BOX   T0000-7684-01  1 

34 BATTERY HOLD DOWN / FILTER MOUNT   T0000-7677-01  1 

35 BATTERY SP-30   T58054003  1 

36 BOLT NC GR8 3/8" X 8" PLTD   T50031099  2 

37 WASHER LOCKING METALOY 1/4”   T50401040  2 

39 BATTERY BOLT TUBE   T0000-3220-01  1 

40 PUMP EATON -26001-RZG   T56031070  1 

41 MACH SCREW 10-24x1-1/2  -RH SLOT   T51121040  4 

42 MACH SCREW 10-24x1  -RH SLOT   T51121036  2 

       

       

       

       

55  



 

PROPASS 11HP HYDRAULIC POWER PACK (44713) 

56 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 BOLT-NC GR8 PLTD 1/4” X 3/4”   T50031002  7 

2 WASHER FLAT GR8 METALOY 1/4"   T50421029  16 

3 NUT-NYLOCK NC GR8 1/4”   T50251000  9 

4 BOLT-NC GR8 PLTD 3/8” X 1”   T50031070  8 

5 WASHER-FLAT CUT PLTD 3/8”   T50421006  16 

6 NUT-NYLOCK NC GR8 3/8”   T50251002  8 

7 HYDRAULIC TANK COMPLETE ASSY   T0000-4668  1 

8 BRACKET-HOSE   T0000-7678-01  1 

9 FILLER CAP DIPSTICK ASSY   T0000-4560  1 

10 TANK MOUNTED STRAINER (NOT SHOWN)   T56114040  1 

11 HYDRAULIC TANK—CLEAN OUT COVER   T0000-7683  1 

12 GASKET—CLEAN OUT COVER   T0000-2425  1 

13 NUT NC GR8 PLTD 1/4”   T50201000  10 

14 WASHER—GALVANIZED SEALING   T50421850  10 

15 CONNECTOR STR 3/4MJIC—3/4MPT   T56091162  1 

16 CONNECTOR STR 1/2 MJIC—1/2MPT   T56091158  1 

17 CLAMPS-RUBBER INS 1-1/2”   T58071022  3 

18 CLAMPS-RUBBER INS 1/2”   T58071012  3 

19 1/2 HOSE ASSEMBLY #3   T0000-7784  1 

19 1/2 HOSE ASSEMBLY #3   T0000-7924  1 

20 3/4 HOSE ASSEMBLY #4   T0000-7786  1 

21 BRACKET—18 AMP REGULATOR   T36057020  1 

22 BOLT NC GR8 PLTD 1/4 X 1-1/4   T50031006  2 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

57 
 



 

PROPASS 11HP HYDRAULIC POWER PACK (44713) 

58 
 



 59 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 RELIEF VALVE ASSEMBLY   T0000-7664  1 

2 TEE 1/2MJIC-1/2MJIC-1/2MORB   T0000-2417  2 

3** 1/2” HOSE ASSEMBLY #1—SH   T0000-4781  1 

3** 1/2” HOSE ASSEMBLY #1—EH   T0000-7843  1 

4 1/2” HOSE ASSEMBLY #2   T0000-7844  1 

5 1/2” HOSE ASSEBMLY #3   T0000-7811  1 

6 1/2” HOSE ASSEMBLY #4   T0000-7845  1 

6 1/2” HOSE ASSEMBLY #4   T0000-7925  1 

7 ELBOW 90 1/2MJICX5/8 MORB   T56091221  1 

8 PUMP-EATON—26001-RZG   T56031070  1 

9 ELBOW 90 3/4MORB-3/4MJIC   T0000-2419  1 

10 CONN 1/2 JIC - 1/2 O-RING   T56091377  1 

10 ELBOW 45 1/2MJIC-1/2MORB   T0001-6129  1 

11 HYDRAULIC FILTER AND HOUSING ASSY   T0000-3081  1 

12 FILTER—HYDRAULIC   T0001-3816  1 

13 HARNESS - ELECTRICAL   T0000-7668  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

NOTE: ** ITEMS ARE ASSOCIATED WITH  SPECIFIC MODEL ONLY   

 



 

PROPASS 11HP HYDRAULIC POWER PACK (44713) 

60 
 



 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

2 DECAL - HOT SURFACE   115-2047  3 

3 DECAL - NO STEP   119-6807  1 

4 DECAL - ENGINE SAFETY   119-6806  1 

5 DECAL - SHEAR HAZARD   119-6844  1 

6 DECAL - MEASURED WEIGHT (Not Shown)   119-6829  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

61 
 



 

PROPASS HOPPER EXTENSIONS 

62 
 



 63 

ITEM PART DESCRIPTION   PART NO.  QTY 
       

1 HOPPER EXTENSION - FRONT   T0000-7846-01  1 

2 HOPPER EXTENSION  - REAR   T0000-7847-01  1 

3 BOLT SS BUTTON HD N/C 1/4” X 5/8”   T50071076  9 

4 WASHER FLAT STAINLESS 1/4"   T50421105  9 

5 NUT SS NYLOCK 1/4”   T50071020  9 

6 DRILL BIT  - 9/32”   T77011126  1 

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 



 

 



 

 



 


	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 
	watermark28: 
	watermark29: 
	watermark30: 
	watermark31: 
	watermark32: 
	watermark33: 
	watermark34: 
	watermark35: 
	watermark36: 
	watermark37: 
	watermark38: 
	watermark39: 
	watermark40: 
	watermark41: 
	watermark42: 
	watermark43: 
	watermark44: 
	watermark45: 
	watermark46: 
	watermark47: 
	watermark48: 
	watermark49: 
	watermark50: 
	watermark51: 
	watermark52: 
	watermark53: 
	watermark54: 
	watermark55: 
	watermark56: 
	watermark57: 
	watermark58: 
	watermark59: 
	watermark60: 
	watermark61: 
	watermark62: 
	watermark63: 
	watermark64: 
	watermark65: 
	watermark66: 
	watermark67: 


